

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
				conventional therapy. 5) Adult patients with chronic active hepatitis B who have markers for viral replication, ie, those who are positive for HBV-DNA, DNA polymerase or HBeAg. 6) Adult patients with chronic hepatitis C who are positive for HCV antibodies, have elevated serum alanine aminotransferase (ALT) and without liver decompensation (and there is no evidence of long term benefit on clinical and histological grounds). 7) Recurrent or metastatic renal cell carcinoma. 8) Follicular non Hodgkin's lymphoma.	
00031/0397	Roche Products Limited	Roferon-A Vials, 4.5 million I.U.	Interferon Alfa -2a (rbe) 4.500mu	Prescription Only Medicine See PL0031/0396	12th January 1996
00031/0398	Roche Products Limited	Roferon-A Vials, 9 million I.U.	Interferon Alfa -2b (rbe) 9.000mu	Prescription Only Medicine See PL0031/0396	12th January 1996
00031/0399	Roche Products Limited	Roferon-A Vials, 18 million I.U.	Interferon Alfa -2a (rbe) 10.000mu	Prescription Only Medicine See PL0031/0396	12th January 1996
00041/0043	Bioglan Labs Ltd	Microcid Cream 1%	Hydrogen Peroxide Solution 35% 1.000ww	Pharmacy Medicine Microcid cream is intended for topical application for the treatment of primary and secondary superficial skin infections.	18th January 1996
00043/0195	Leo Laboratories Ltd	Psorcutan Scalp Solution	Calcipotriol Hydrate 52.200mcg	Prescription Only Medicine Psorcutan Scalp Solution is indicated for the topical treatment of scalp psoriasis.	12th January 1996
00068/0162	3M Healthcare Limited	Aerolin Inhaler	Salbutamol Sulphate 120.525mcg	Prescription Only Medicine Aerolin Inhaler is indicated in the management of bronchial asthma, for the relief of wheezing and shortness of breath used on an as required basis. Aerolin Inhaler may be used as necessary to relieve attacks of acute dyspnoea and may be used prophylactically before exertion or to prevent exercise-induced asthma. Aerolin Inhaler may also be used in the treatment of reversible airways obstruction associated with chronic bronchitis and emphysema.	23 January 1996
00071/0423	Sterling-Winthrop Group Limited	Panadol Night Pain Tablets	Diphenhydramine Hydrochloride 25.000mg Paracetamol 500.000mg	Pharmacy Medicine For the short term treatment of bedtime pain, for example rheumatic and muscle pain, backache, neuralgia, toothache, migraine, headache and period pain which is causing difficulty in getting to sleep.	19th January 1996
00079/0326	Beecham Group Plc	Beechams Flu Strength Hot Remedy	Ascorbic Acid 40.000mg Paracetamol 1000.000mg Phenylephrine Hydrochloride 10.000mg	General Sales List Short term symptomatic relief of influenza, feverishness, chills and colds including headache, sore throat pain, aches and pains, nasal congestion, sinusitis and its associated pain and acute nasal catarrh.	4th January 1996
00079/0327	Beecham Group Plc	Hot Flu Strength Remedy	Ascorbic Acid 40.000mg Paracetamol 1000.000mg Phenylephrine Hydrochloride 10.000mg	General Sales List See PL0079/0326	4th January 1996
00095/0302	Cyanamid (GB) Ltd	Zoton Capsules 15mg	Lansoprazole 15.000mg	Prescription Only Medicine Healing and maintenance therapy for patients with duodenal ulcer. Healing of benign gastric ulcer. Healing and long term management of Gastro Oesophageal Reflux Disease (GORD). Lansoprazole is also effective in patients with benign peptic lesions, including reflux oesophagitis, unresponsive to H2 receptor antagonists.	17th January 1996